



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi – 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO. : C1/0000121999

Issued To:

Client Code : E0074
EXIMCORP INDIA PVT. LTD
88/14-17, MUNDKA INDUSTRIAL AREA
,DELHI ROHTAK ROAD ,
NEW DELHI
DELHI-110041
Kind Attn: MR. ASHISH

Date 04/04/2018

Job No. 1802-1-172-3820

Booking No. RG1718/1/11327

Booking Date 28/02/2018

Customer Ref No. EMAIL

Customer Ref Date 24/02/2018



Sample Description :

ONE SAMPLE DESCRIBED AS PLAIN BIRCH PLYWOOD. WAS RECEIVED.
The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH,DELHI,
The Sample particular's Provided in certificate are based on declaration by the sponsors.

TEST RESULT

S.No	Tests	Observation	Protocol Adopted
1.	Compressitve Strength, N/mm ²		IS:1734 (Pt-X)/1983 RA-2008
	i) Parallel to the grain direction of the face veneers	35	
	ii) Perpendicular to the grain direction of the face veneers	34	
2.	Modulus of rupture, N/mm ²		IS:1734 (Pt-XI)/1983 RA-2008
	i) Parallel to the grain direction of the face veneers		
	Average	66	
	Min. Individual	58	
	ii) Perpendicular to the grain direction of the face veneers		
	Average	58	
	Min. Individual	50	

Rishu Mahesh
AUTHORISED SIGNATORY
EMPLOYEE CODE : (4062)



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi – 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO. : C1/0000121999



3 Modulus of Elasticity, N/mm²

IS:1734 (Pt-XI)/1983 RA-2008

i) Parallel to the grain direction of the face veneers

Average 10372

Min. Individual 10127

ii) Perpendicular to the grain direction of the face veneers

Average 6343

Min. Individual 5853

4 Tensile Strength, N/mm²

IS:1734(Pt-IX)/1983 RA-2008

i) Parallel to the grain direction of the face veneers 63

ii) Perpendicular to the grain direction of the face veneers 58

5 Glue Shear Strength, N

i) Dry State

IS:1734(Pt-IV)/1983 RA-2008

Average 1932

Min. Individual 1602

ii) Water Resistance test (For 72 hours Boiling)

IS:1734(Pt-VI)/1983 RA-2008

Average 1592

Min. Individual 1373

iii) Mycological test

IS:1734(Pt-VII)/1983 RA-2008

Average 1334

Min. Individual 1124

D.O.R-28.02.2018

D.O.C-04.04.2018

Kishan Malhotra
AUTHORISED SIGNATORY
EMPLOYEE CODE : (4062)

GC-01(Rev-05)

Page 2 of 2